

RM5 PLOW MOUNT INSTRUCTIONS SUZUKI KING QUAD PART# 4501-0854

ITEM	PART#	QTY.	DESCRIPTION
1	4594-70	1	RM5 Plow Mount
2	4594-3	2	Support Arms
3	HDW2150	2	5/16-x 1-1/85 x 1-3/4 Rd. U-Bolt
4	HDW2051	6	5/16 x 1 Hex Bolt
5	HDW2055	2	5/16 x 2-3/4 Hex Bolt
6	HDW7058	12	5/16 Nylock Nut
7	HDW9002	12	5/16 Flat Washer
8	2594-104	2	Fairlead Spacer Block
9	HDW4104	4	1 x 2 Plastic Tube Plug

Remove the lower plastic skid plate.

If winch mount is in place you will need to remove the bolt up bolts.

The winch mount and plow mount will bolt up to the same location.

The winch mount will stay on the inside of the mount brackets and the RM5 mount will go on the outside of the brackets as shown. Use the U-Bolts, washers and nylock nuts to attach the back portion of the RM5 mount to the frame tubes and the 5/16 x 1 hex bolts, washers and nylock nuts to attach the sides. Leave loose.

Attach the support arms to the mount with two 5/16 x 1 hex bolts, washer and nylock nuts. The back portion of the support arm will attach with the side skid plate mount tabs on where you removed the skid plate from and use the bolts you removed.

Tighten all nuts and bolts.

Include are two fairlead spacer blocks to move the fairlead out farther if needed. Attach these using the  $2 - 5/16 \times 2 - 3/4$  hex bolts. Use the plastic caps to cover the open ends.

Watch how high you lift you plow and do not over lift or you may cause severe damage to the plow unit and or machine.

Push tube will mount with the wire loop pins that came with the push tube kit.



